
Attachment 1
Decision No. R11-0752
Docket No. 08A-373W

Page 1 of 36

BEFORE THE PUBLIC UTILITIES COMMISSION OF THE STATE OF COLORADO 

DOCKET NO, lOA-168W 

IN THE MATTER OF THE JOINT APPLICATION OF MILL CREEK WATER SALES AND 
DISTRIBUTION, LLC, THROUGH ITS RECEIVER, AND GRIZZLY PEAK WATER SALES 
AND DISTRIBUTION, LLC FOR APPROVAL OF THE TRANSFER OF PUC 
CERTIFICATES OF PUBLIC CONVENIENCE AND NECESSITY AND RELATED ASSETS 
AND FOR WAIVER OF CERTAIN COMMISSION RULES. 

STIPULATION AND SETTLEMENT AGREEMENT 

COME NOW Mill Creek Water Sales and Distribution, LLC, through its Court 

Appointed Receiver ("Mill Creek"), Grizzly Peak Water Sales and Distribution, LLC, ("Grizzly 

Peak") (collectively "Joint Applicants"), and Cascade Village Condominium Association-2004 
[...]
and long-range planning, financial and tax reporting, and coordination of contracts, 
banking, and insurance matters. Directly familiar with regulatory financial reporting 
procedures and requirements (City government, Community Development Block 
Grants, Indian Nation Housing Authorities, and South American financial reporting). 

Career Overview: 

1990 - current Off-Premises Controlier/CFO. 

1978 - 1990 Helmerich & Payne, Inc (diversified NYSE energy, chemicals and real 
estate company) as Accounting Manager: General Reporting Supervisor 1989-1990 
responsible for Corporate consolidation, financial reporting and cost/budgeting. 
Manager, Drilling Accounting 1984-1989 responsible for preparation of financial 
statements, drilling well cost reports, and capital expenditure budgeting as well as 
supervision of local offices in South America. Projects Manager 1979-1984 responsible 
for remediation of problems and issues. Concurrent tax responsibilities 1979-1988 "in 
season" reporting to the Treasurer. 

1973 -1978 Peat, Marwick, Mitchell & Co, CPA (now KPMG): Supervising Senior and 
Computer Audit Specialist supervising personnel performing audits, EDP systems 
analyst, computer programming, serving as technical assistance to the audit, and 
supervision and training of junior auditors. 

Education Credentials: 
MS Degree in Accounting, OSU 
BS Degree in Accounting, Computer Science Minor, OSU 

Professional Credentials: 
Certified Public Accountant, Oklahoma 
Computer Audit Specialist (PMM&Co) 
Member American Institute of Certified Public Accountants 
Member Oklahoma Institute of Certified Public Accountants 

EXHIBIT B 



Attachment 1
Decision No. R11-0752
Docket No. 08A-373W

Page 27 of 36

STATEM ENT OF 
QUALIFICATIONS FOR 

ENGINEERING SERVICES 

WATER, WASTEWATER, 
WATER QUALITY ASSESSMENT 

Be CONSTRUCTION INSPECTION 

EXHIBIT C 



Attachment 1
Decision No. R11-0752
Docket No. 08A-373W

Page 28 of 36



Attachment 1
Decision No. R11-0752
Docket No. 08A-373W

Page 29 of 36

PROFESSIONAL ENGINEERS 

PATRICK J. O'BRIEN, P.,E., PRINCIPAL-iN-CHARGE 

Mr. O'Brien has over 16 years experience in the planning, design, and construction of munici­
pal and industrial water and wastewater treatment facilities ranging in size from 10,000 to 40 
million OPD, water distribution and booster pump stations and sanitary sewer collection sys­
tems and lift stations. Mr. O'Brien is experienced in the hydraulic analysis of water and sani· 
tary sewer systems and the analysis of water and sewer rates. Types of projects range from 
multidiscipline design-build to modified design-build to conventional design-bid-construct con­
tracts. His roles include project manager, project engineer, and construction manager. 

MARK A. DAHM, P.E., PROJECT ENGINEER, PROJECT MANAGER 

Mr. Dahm has over 20 years experience in the design of municipal and industrial wastewater 
treatment plants. and the design and construction of industrial wastewater and municipal water 
plants. His project experience in treatment facility design and construction projects includes 
design engineering, project management, engineering services during construction, and facility 
start up. Mr. Dahm's past responsibilities and project applications include a wide range of 
wastewater and water treatment technologies, and design oftreatment facilities from 50 gpm to 
2 MOD, design/troubleshooting and modification of plant subsystems and ancillary treatment 
equipment, regulatory compliance and permitting, and preparation of engineering reports and 
cost analyses in support of client decision-making. 

BRETT M. SCHMIDT, P.E. 

Mr. Schmidt brings international experience as a former full time environmental engineer for 
the U.S. Department of Defense, including performance evaluation of numerous drinking water 
and wastewater systems and preparation of comprehensive reports articulating his findings, and 
developing technical proposals and work plans for new systems or the upgrade of existing sys­
tems. He served on Environmental Compliance Teams assessing numerous pollutants on U.S. 
military bases and completed subsurface investigations of historical spills of the WWlI era. Mr. 
Schmidt's experience also includes delivery of training presentations to senior DOD public 
works and environmental personnel in the area of water and wastewater, clean and polluted. In 
addition to his license as a professional engineer, Mr. Schmidt also has a Juris Doctor and Mas­
ter's Degrees in Environmental Engineering and Urban Planning. 

JOSEPH WILLIAMS, P.E., CIVIL ENGINEER 

Mr. Williams has over thirteen years of consulting engineering experience developing construc­
tion ready documents in the specific fields of Transportation, Utility, Process Mechanical, and 
Civil/Site design for public and private clientele. Discipline associated experience in hydrology 
analysis, construction management, construction inspection, and topographic and boundary sur­
vey work. 

ROBERT WYMAN, P.E., STRUCTURAL ENGINEER 

Mr. Wyman has 53 years experience in structural engineering, being self-employed for the last 
25 years. He designed a variety of buildings in wood, concrete, and metal for uses ranging from 
refineries to schools, up to 100,000 sf, for such companies as Stems Roger Corporation and 
C.F. Braun. 



Attachment 1
Decision No. R11-0752
Docket No. 08A-373W

Page 30 of 36

TECHNICAL STAFF 

STEVEN G. OMER, B.S., DESIGNER/PROCESS OPTIMIZATION/ 
INSTRUMENTATION & CONTROLS 
Mr. Omer has over 12 years of experience in process chemistry, plant operations and GIS, in­
cluding design and operations experience in the areas of municipal and industrial wastewater 
and drinking water facilities. He currently possesses Class A Industrial and Municipal Waste­
water Operations licenses and brings a hands-on approach to the design and operation of a faci 1-
ity. MODELING BLURB?? 

STEPHEN G. WILLIAMS, DESIGNER/DRAFTER 
Mr. Williams has more than 10 years of design experience in computer aided drafting and de­
sign, civil design, land development, GIS and surveying. 

BETH A. STODDARD, CONSTRUCTION INSPECTOR/MANAGER 
Ms. Stoddard has 25 years of civi l/structural inspection experience in water and wastewater 
treatment plants, erection of steel reservoirs, quality control inspection and documentation for 
the installation of reinforced concrete, pipelines, and foundation piling, sewer alignments, in­
stallation of connections, monitoring backfill and compaction operations, witnessing testing, 
and setting up of laboratory testing for compaction tests and asphalt testing. 

PEGGY MCMAHAN, OFFICE MANAGER 

Ms. Lane has 25 years of experience in managing paperwork and record keeping. Her resume 
includes contractlbudget management and job costing for commercial construction projects up 
to $4 million, construction contract documents, contractor' s applications for pay and change 
order documentation, research and report composition. 



Attachment 1
Decision No. R11-0752
Docket No. 08A-373W

Page 31 of 36
; .1., 

'. ~-. ~ ' 

POTABLE WATER AND REl.ATED EXPERIENCE 

Our firm' hi lory in UD I)ling nd/or de Igala 
i t. oflh Ii II "in' differ.:nl cumpon DI : 

PLANNING 

,\ IUO\ Ide cun ultioJ! e it 
I Jee 1 ad I~" 2 
Inll 'ie . . 

JAR INOI B NCH SCALE ESTING 

I r Ir 1m DI . t m COD-

I' I liog d~ nul pro\ Id P rli C orrcl' dOD '0 Ih full 
)f dill ' for the d \ lopmenlof Irl: tment . Ir I ' 

n 

WA QUALITY ASSESSM NT . , 

, • Altb9ugb jar testing doesaotprovidea 'perfect~rr t· liOD t .the rull .s~le 'facilities, il ' n 
.7-':ptovideabasellnf ofdafa for th dCHI ,un nl a treatment strategy and~ the rebated 

proekiscomponcnt,. . . .' 

. P LIMIN ARY 0 SIG N 

h 'p liminal'), din ' a ke (: )mpOnCIi I in 
. III.: ' 1' DIU t omrnun i ate to ,,'nure Iha t 'be d 
lime. In (ombin lioll "ilh mint luing 
\ I') pI' du li\" fin 1 d I~ n pbase, 

{, ' 

ner a od .Dgi­
i ron. lraints aredeveloped t tb' 

n . ~ "ith ~DPIt " this PN)\ Id for 

. ' -'; .,"," , 

". ;. 

tri ti 

. " ~ " f" ~;./':~\~'~!J ! 

i ;" 

• '< , 
-;' 

. . ~ ' . 

.r j ~ ,:'~" , .. .. :>.ir. .. ~> ... "' 

~ : -.; 



Attachment 1
Decision No. R11-0752
Docket No. 08A-373W

Page 32 of 36

POTABLE WATER PROJECTS 

SAN JUAN RIVER VILLAGE METROPOLITAN DISTRICT 

Water Treatment Plant Improvements - 55 gpm Microfiltration System, chemical feed systems, 
facility structure and miscellaneous site work. 

PROSPECT MOUNTAIN WATER COMPANY 

Water Treatment Plant Improvements - 45 gpm Microtiltration System, chemical feed systems, 
clearwell, booster station, facility structure improvements. 

NEW MEXICO STATE PARKS 

Water Treatment Plant Improvements - 45 gpm Microfiltration System with raw water storage 
tanks, chemical feed systems, decommissioning of the existing facility, structural improvements 
and miscellaneous site work. 

LUMBERTON MUTUAL DOMESTIC WATER CONS. ASSN. 

Water Treatment Plant Improvements - 25 gpm Microfiltration System with conventional pre­
treatment, chemical feed systems, facility structure and miscellaneous site work. 

MONTEZUMA WATER COMPANY 

Water Treatment Plant Improvements Chlorine Dioxide Feed System and Facility improve­
ments. 

MONTEZUMA WATER COMPANY 

Secondary Disinfection System Improvements - Chloramines Feed System, and facility im­
provements. 

LAKE DURANGO WATER COMPANY 

Water Treatment Plant Improvements - Chlorine Dioxide Feed System, and facility improve­
ments. 

TOWN OF BAYFIELD 

Water Storage Tank Improvements - 1 MG water storage tank, tank mixing system, and miscel­
laneous site work. 

PAGOSA AREA WATER AND SANITATION DISTRICT 

Water Treatment Plant Improvements Chlorine Dioxide Feed System, 2MGD GAC contac­
tors, clearwe11, finished water conveyance pumps, chemical feed systems, facility structure and 
miscellaneous site work. 



Attachment 1
Decision No. R11-0752
Docket No. 08A-373W

Page 33 of 36

Bayfield Mountain View PRV 
Vista 
Highlands Lagoon Elimination 
Another conveyance system? 

PAGOSA SPRINGS SANITATION GENERAL IMPROVEMENTS DISTRICT 

WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJECT 

0.98 MGD. Replacement of the existing lagoon system wastewater treatment facility, including 
headworks, sequencing batch reactor activated sludge process, solids digestion, solids handling, 
and UV disinfection. 

VILLAGE OF TAOS SKI VALLEY 

WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJECT 

Wastewater Treatment Plant Improvements Project 0.5 MGD 
Replacement of headworks facilities and conventional activated sludge process with Kaldnes 
process to increase influent organic loading capacity and nutrient removal processes. 

WOLF CREEK SKI AREA 

WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJECT 

Wastewater Treatment Plant Improvements Project 0.02 MGD 
Replace existing conventional activated sludge process to sequencing batch reactor process to 
increase organic loading capacity and process removal capabilities, miscellaneous chemical 
feed systems, and an UV disinfection system. 

PAGOSA AREA WATER 8c SANITATION DISTRICT 
WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJECT 

Wastewater Treatment Plant Improvements Project 0.75- 1.0 MGD Current (4.0 MGD Design) 
Upgrade of the existing centrifuge/polymer feed system (added second centrifuge, upgraded 
control system, polymer feed system, and odor control system); digester modifications to in­
crease VSS conversion (aeration system component modifications, piping/equipment upgrades). 



Attachment 1
Decision No. R11-0752
Docket No. 08A-373W

Page 34 of 36

QUALITY ASSESSMENT SERVICES 

Corrosion Control 

HYDRAULIC MODELING 

Briliam is experienced in using the latest technology to help you invest your capital wisely: 
• AutoCAD - for comprehensive design and analysis 
• SewerCAD - Hydraulic Modeling for water and wastewater systems to plan, design, ana­

lyze and optimize wastewater collection systems, both pressurized force mains and gravity 
hydraulics 

• Civil 3D - Briliam is experience in using the latest technology to performs tasks including 
CAD and modeling. 

• SCADA (Supervisory Control and Data Acquisition) Systems ( including remote status re­
porting) 

CONSTRUCTION MANAGEMENT/INSPECTION 

PROJECT 1 

GEOTHERMAL INFRASTRUCTURE 

• The use of geothermal water for heating of buildings 
• Analysis of Existing Geothermal Heat Use 
• Heat Exchanger Modeling 
• Evaluation of System Capacity 

• The use of geothermal water for snowmelt 

ON-CALL SUPPORT AND SERVICE 

Briliam Engineering Services LLC is associate with several municipalities and districts to offer 
on-call service and support. 

SPECIAL EXPERTISE 



Attachment 1
Decision No. R11-0752
Docket No. 08A-373W

Page 35 of 36

@BANK OF OKlAHOMA 

Bank of Oklahoma, N.A. 
PO. Box 2300 
Tulsa. Oklahoma 74102 

www.bok.com 

June 2, 2010 

James A. Bush 
Grizzly Peak Water Sales and Distribution, LLC 
7170 S. Braden, Suite 200 
Tulsa, OK 74126 

Dear Mr. Bush: 

This letter is to serve as proof that Bank of Oklahoma is willing to lend up to $1,000,000 to 
Grizzly Peak Water Sales and Distributions. 

If additional information is required, please feel free to contact me at 918-588-6375. 

Sincerely, 

J. Nick Cooper 
Assistant Vice President 
Bank of Oklahoma 

EXHIBIT D 



Attachment 1
Decision No. R11-0752
Docket No. 08A-373W

Page 36 of 36

Aug 16 10 11:49a 

FRO'! :GlFF 

f\ . "''''08"' 

Southwest Land Service. 

FAX NO. :9702471719 

CASCADE VILLAGE 
LEASE AREA EXEaBIT 

III !lR'!')"l2" E 
506.23' 

9702590181 

Aug, 19 20113 11: DAM P3 

N 

"~--J"' __ ' 
I ! \. /,.36' 

·\-7~ __ -y~_-_~-_:-~~~-_~\--------------+ 

o ..., O~\ \ 25' Woto,nnet 
\P '.0 '0 \, - Eooemfltll 
\0 0". 

',j) 'S \ 
"! ". 

~ ~ \ 
LEASE AREA 

(4.3IZ Ac.) 

100 50 

~ 

;'0 _ If) 

f9~ 
8"" 
III 

1" = 100' 
T 

o 

'% ~~S·~\ 
$ t~\\ 

" O,~~" ~ ~ \ " CORNER 

I N 20'32'19" W 
a~~ .:J.S.8J' 

100 

106.Z0' I SECTION 1:1, ~ 

+---------------S-8-9.-54-.0-4-.-W--------------+r~~~-:-~ _12 ~ 7 
399.24' "49 t ~v--

.- .... 
D~9HO:rKO~ 

FOUND 5/S" X 24" REBAR WliH A 1 1/2" a ALUI.lINUM C/\,. Sf""II"I:.I) t'1..S 22071 

-0 FOUND A 5/8~ REBAR \\/111-1 A 1-1/2' ALUI,4INUM 
CAP STAMPED PE/l.S 4979 n.H. ERNST 

~, POSt1l0N FOR c:oRNER - MONUMENT NOT 
FOUND OR SET 

~---.-
~~ t 
¢i 

GOFF 

EXHIBIT E 

1689.58' . 1J 18 

CASCADE VILLAGF. 
LEASE ART.}. 

l!:XH1Bl'l' 

~ll.l"'Ut,._w.II/Jl 

~ .... ;lIf~MI: 
~.. ... ..... .,.. 

2 

2 


